Parts list for TM2 off-road buggy - 1

TM2EE {4811

T02169 T02170 T02171 102172 702173
ZoD :
assis Top Deck-R op Deck- attery Plate Rear Hex Mount
(f;'gﬁ 1pcs ZH#IRR 1pcs T:%?ﬁ_::( F1pcs %,:L@ympl 1tpcs #7NAEE 4pcs
102174 102175 102176 T02177 102178
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Center Diff Top Deck

Reinforcing Bars

Front Chassis Mount

Center Bearing Insert

Battery Post

Center Diff Post-Long
hEH-K 2pcs

Center Diff Post-Short
hEF -5 2pcs

Battery Post -Short
EithiEFE 2pcs

FE=MB pos 8380 2pcs AR MR Tpos PEHHE 1pos Bkt 2pos
T02179 102180 T02181 102182 702183
= i =h || e

Mid Connecting Hub-F
IRl pcs

102184

102185

102186

102187

102188

No—/
Upper Suspension Arm Mount
1 HIRE R

Front Bumper

5.8 Ball End

@:{{ﬂ]:l:-

63mm Rear CVD
63mm {%CVD  2pcs

(ATFTIER) Rear Shock Tower
1PCS EBEEZR 1pos BkSLEE 4pcs
T02189 TU0266-7 TU0266-8 TU0266-9 T02008
@ Below Spring mount . \ 2pCs 2pcs 2pcs
&>) 1PCS end-plastic b @ b
& BETE- R 4pcs | | | | zes) 1D @)
Body Mount (7 Shock Absorber Top 2pcs @(]-
(ZR7SAEE) (, cover-plastic e @ G- 2pes M2 5xd
% =] mms 5-E dpes M2.5x4 2000
2pes M2.5x4 Screw 2pcs 2pos Fr_g_nt CDaSSiS plate
1PCS @ (I]. M2.5x4824%4pcs Front Shock Absorber Body Rear Shock Absorber Body (A E8)
RISRBEES EREBHS 1PCS
T02011 T02012 T02015

Steering block-L

(BEEE-L)
= 1PCS

4

& Sy
Steering blockR | | | s mount Fr Front b
C-type holder L C-type holder R €ering bIock- arm moun el ront brace mount
ClE-D R EEE-R) (RI_LIREE FE) (RITEH) (RISzH8EE)
1PCS 1PCS 1PCS 1PCS 2PCS 1PCS
T02023 T02024 T02027 702028
Servo saver upper Steering
(#%wE b)) 1PCS Servo hom-F  4pcg
(EEERER
Servo saver lower % Stere;cn;irr;g I—Siervo
ENE T - 1PCS
,  (ERETIPCS EHERE Servo plate
Front shock tower Servo saver - L Steering Rack Steering 2PCS
(ATEEE 5D (4&3hEE-1) 1PCS (FEPIERE ) Servo hon-S 1PCS
1PCS 1PCS (EEfERES)




Parts list for TM2 off-road buggy - 2 TM2EZ4HE-2

3x34.5 Hinge pin front inner

Ball stud -silver

T02030 T02032 T02033 T02035 T02042
Z \ 1.0 Servo spacer @ 4.0 E-ing
% | (RS ) (4 2pCS
3x10 Screw Q 2PCS 2x9.8 Pin
(4245 (§M&t) 2PCS
48 Ball End-Short | Front ri R REPFER e Q%F t wheel ax
: ! TS ront rim ear rim G # ront wheel axle
(PkER EE-%8) (RTERHE) (I EHHE) 2PCS GIE )
2PCS 2PCS 2PCS 2PCS
T020430R 102044 T02054
- 3x10 Screw (D) ;
W | () (. 6D e
(RESHAREEAZE) . 4PCS
Block Carrier 3x3 Screw
% 1P % (B NE) @5 || 1
@% 2PCS S 1PCS - -
gm:n A ggﬁﬁ; colfrﬂeé Pinioﬁn Gear 21T 3x27.5 (I-I_T*gne‘:ggpﬁlg f;(l)?t outer
L el Pyl 4.0 E-ri 3x7x0.8 Washer (BiEes) EIEEA=F s mdN
Pomins R0 wmERE Epiecs & @b 288 1BCs 2PCS
T02056 T02061 T02062 102074 T02075
2.3 E-ring
©'E [ Om | S @ ©
4PCS
i il —

3x6x2.5 Ball Bearing

© (o

| 5.8x6 Ball stud Rear-tyre  Rear-Sponge | | Front-tyre  Front-Sponge
(BT -P) EREB-RE) (kT CRISHD  (RERT | | AR (RIAELD
i 4 apes 2PCS 2PCS 2PCS 2PCS
T02080 T02081 T02082
[l 3x5 Screw (1244 (24%)
@ X Sgrgg/ Rk @ (Im 3x15§grce:év

3x8 Screw (1244)
8PCS

©  (om—

3x12 Screw(i84%)
8PCS

> a

Pt 3x10 gggév(i%#v%)
75 3x7x0.8 Washer
4PCS (BhH) [W 3x25 Screw(#Z 44 flm
10PCS @ X 8%’88 HR4%) @ 2.6X888F?(EeSW(m§%)
T02083 T02084 T02085 T02086 T02087
©mw oo % 0
7\ M4 Flanged Nylon 2.3 E-ring '
@ Dm 3x10 Screw l[al Nut (Fig B REI2R) (E$m) égttigcgrplpe
(#24%)8PCS 6PCS 8PCS Small cli Double-sided tape (R 45%&1E)
mar c1p BEBIPCS 4
315 Screw , S HEER () cs
@ D‘ (124%) 8PCS M3 Nylon Nut 4 E-ring 8SPCS
[ﬂm 3x8 Screw ) [[H ggﬁ%ﬁﬁ) (8EP*CH)S ° Antenna pipe set ,
‘ (124%)8PCS (RFEE)1PCS
T02099 T02147 T02221 T04008

Left-1pcs

AIZERH 1pcs REZ 2pcs

4. 8mmEKLEE-4< 6pcs

Wing-Lexa
E# 1pcs

7, — Right-1pcs
10x15x4 Ball Bearing 5x10x4 Ball Bearing
(&%) (%) M3x25 Front chassis plate Rear Lower Arm
6PCS 6PCS 1pcs 1pcs % 5%-PC 1pcs ETIRE
T04012 T04014 T04016 T04018 T04019
Wing Screw Washer
RRBLRE
Wing Angie Shim ~ 2PCS
el
Front Body Mount| Wing Brack 4.8mm Ball End - Long

Slipper Nut
HRIZR 1pcs

Slipper Spring

HPRFEE 1pcs




Parts list for TM2 off-road buggy - 3 TM2EZ{4E-3

TC04/TR04 88mm Center Front CVD

I:' Antenna Pipe Mount

1.6x11 Spring Pin
1. 6x1158 8 $H 4pcs

Rear - 1pcs

T04020 T04022 T04023 T04024 T04032
R AR
3x40 Turnbuckle
[ Offilif o oo | SkAORIAF - 2pcs —
Slipper Hub-F  Slipper Hub-R S;%n*g Buckle Center Shaft WSS 0 A 2x9.8 Pin
ipper Hub- ipper Hub- BEI 1pcs 1 3x45 Turnbuckle 2x9.8 6pcs
SAIREE i 1pos  HAPRAE/S Tpcs P il 1pcs 319 Turnbuckde x9. 84A%t 6p
T04035 T04036 T04039 T04040 T04041
4.8x1.6 O-riurlg 4pcs
@”;Lp?:g' ¢ oR M@[’}G.SC'SW 16T Gear @U pes
M2. 5x 64245 16TEs# 1pcs 4.8x1.6 O-ring
4.8x1.6 0F
I ] 2pcs
2pes 10x12x0.2 Washer
10x12x0.2 Washer 10x12x0. 28
3x51 Arm Pin Slipper Pad 10x12x0. 284K
3x513BEEH  2pcs HIPR B R Rear Gear-Box Diff Housing  Diff Pads %fg g;;: «
2pcs Bt EIFER fpcs  ERIBH 1pos P
T04046 T04055 T04059 TR4010
oD Sorw — = Fron s
M3x812%2 1pcs
Cm]i Team ¢ Gomm —10 | |

2pcs

TC04/TRO4 88mmeRHICVD  1pcs Rk 1pcs I?éelrégil\/léunt ity
TR4016 TR4027 TR4046 TR4053 TR4057
1pcs %P%
[ ] | | 8pcs
Tpes 2.5x30 Arm Pin Velcro Tape 10x12x0.2 Washer
Center Gear-box Supr Gear-85T 2. 53012 2pcs BESRAE 1 Set 10x12x0. 284 B
G TE FIRY-85T 1pcs
TS4039 TS4040 TS4042 TS4043 Tu02220R
_5.1x13X0.2 3.0 E-ring 5 5
&y 3.0 EN 2pcs o L
BB——&¢ ) (Jijm o
= Dl:[[[g M3
S, Ball stud-lon Ball stud-short
HE-R 6pcs HE-H 6pes
Gear Set Diff Connecting Cup Front arm mount 1Set
P ERER  2pcs AT B E R
Tu02260R TU0250-10F TU0250-10R TU0250-1 TU0250-2
2.3 E-ri 2.3 E-ri
2pcs @ 2.3 E?Eng4pcs @ 2.3 E?li]ng“pcs

w7 i W]
Front hinge pin brace Front Stk Absorber Soring-Mai R Sy Y YY YYD Front Shock Absorber Shaft Rear Shock Absorber Shaft
=T Ef:'|¥ I ron 0C| sorber spring-iviedium| ear 0C| sorber spring-ivieaium -“j&%%& m 2 Fi&@%gm 2pcs
AEEREER 1pcs i P e AR 2pos =R 0
TU0250-6 TUO0250-7 TU0250-8
_Whi Sprin .
\\ Front Piston-Black 11$mnngg\4glalS£eéWhlte gggg 9x1 O-Ring
@D4pcs AEE-RE 4pcs 4pcs x1 0%
. 2pcs pcs P 4pcs
3.1x5.5x2.0 AIElI,lmmlum Washer 1mm Washer-Black
3. 1x5. 5x2. O$R K 7 InmE -2 E @
©  \| Rear Piston-White 4pcs ) 12x1 O-Ring )
Shock cap ball | EEE-mE ) 2.8x1.9 O-Ring 12x1 OFf 14x1.5 O-Ring
BT TR ) 1B/ 2.5mm Washer-White 2.8x1.9 0FF 4pcs 14x1.5 OFF
4pcs s / 2pcs 2.5mE#-HE 4pcs  4pcs 4pcs




Parts list for TM2 off-road buggy - 4 TM2EZ{4E1-4

TUO0254 TUO04150R TU0432 86000

I:[t‘ 2pcs 2pcs 2DCS
2x5 Screw E% i % w
T‘g% 4PCS F 1.0 1pcs M2x6 Screw M3x3 Screw @

@ Hex mount ) 1.1 1pcs © [Jmmm 2pcs O W 2pcs N

NEARE 4 ‘ 1.2 1pcs 2.5%5.5x0.5 Washer

5.1x8x0.2 Wa\sher P »3 1.3 1pcs s || 2pcs  M3x10 Screw g-:XSSEO.zZmV}_'Xashgr

BE  12pcs g?%o;gM?lérgt 1.4 1pos B5 K2 Swaybar © W 2pcs - 1x8x0. 22 pcs
T02191 H312 Tu0219 Tu0220 Tu0224 | OP |

@ Gmm 10pcs

M2.5x4 Screw

3.1x5.5x1.0 Aluminium Washer

C-Type-| H0|der C-Type- Holder

Igpe Holder |§pe Holder

3.1x5. 5x1. R H 25 Degree - 25D Servo mount 2pcs
M2.5x44%#4 8pcs 25° oi&‘L 25° gg%f—re 30 gg}?’;L 30 gng {EIBR A% E] & B P
TU0250-5 & || TU0262-F R || TU0262-R & || TU0422 & | [ TU0423 [op]
q g
2pcs
% VT vam Washer 8pCS 9
4pcs

Below Spring mount end
ETE 4pcs

Front Shock Absorber Spring-Soft

Rear Shock Absorber Spring-Soft

ol

Rear Hub Carriers

Rear Arm Mount-Ball

AR R - ERERNE-K FH#EE 2pcs JSIRE B E FE-TkER
TU0418 BJ | | TU0429 B3| | H475 B3| | H476 B3| | H477 | OP |
a 5T, 17
==, = fih) %= | il <% | -5

Rear 1pcs —

Rear Arm Mount

Carbon Rear Shock Tower

Aluminium Motor Gear - 15T|

$REE&HEiEEs - 15T 1pcs

Aluminium Motor Gear - 16T
REEEiER - 16T 1pcs

Aluminium Motor Gear - 17T
BEEHiEE - 17T 1pcs

IR [E E R RAEBESR  1pcs
H478 BR | | H479 B3 | | H479 B3 | | H480 E&3 | | H482 0P|
[W‘ lﬁ‘ 3x3rew ZZT 3xew
D% || e || e || O™ @i *%

Aluminium Motor Gear - 18T
$RE&BiEts - 18T 1pcs

Aluminium Motor Gear - 19T
SE&HIEE - 19T 1pcs

Aluminium Motor Gear - 19T
SA®BIEE - 19T 1pcs

Aluminium Motor Gear - 20T
SREE€/IE - 20T 1pcs

Aluminium Motor Gear - 22T
SEASHIES - 22T 1pcs






